swanronas. FCC RADIO TEST REPORT Report No. : FG1D2414B

LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum 7 Spectrum
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 959.03798 MHz -47.0Q dBm -22.09 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -47.05 dém -22.05 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -46.01 dBm -21.01 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47237 GHz -46.29 dBm -21.29 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31600 GHz -43,79 dBm -18,79 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30003 GHz -43,79 dBm -18,79 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89205 GHz -41.47 dBm -16.47 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.54056 GHz -41.45 dBm -16.45 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -37.29 dBm -12.29 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60527 GHz -37.31 dBm -12.31 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.71514 GHz -38.77 dBm -13.77 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.25223 GHz -38.74 dBm -13.74 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 954,19040 MHz -47.,06 dBm -22.06 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48628 GHz -46.55 dBm -21.55 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,.32907 GHz -43,91 dBém -18.91 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93656 GHz -41.53 dBm -16.53 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760077 GHz -37.24 dBém -12.24 dB
18.000 GHz 26,000 GHz 1.000 MHz 1830373 GHz -38.70 dBm -13.70 d&
il
JL J
Date 13:31:10
TEL : 886-3-327-3456 Page Number 1 A7-28 of 31

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 7 Spectrum
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 933.34583 MHz -46,93 dBm -21,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 959.03798 MHz -47,10 dém -22,10 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -46.08 dBm -21.08 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -46.41 dBm -21.41 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31552 GHz -43,93 dBm -18,93 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,15196 GHz -44,07 dBm -19.07 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87305 GHz -41.55 dBm -16.55 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.54806 GHz -41.65 dBm -16.65 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -37.28 dBm -12.28 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60127 GHz -37.26 dBm -12.26 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24223 GHz -38.76 dBm -13.76 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24623 GHz -38.74 dBm -13.74 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 889,71764 MHz -47.,24 dBm -22.24 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48376 GHz -46.36 dBm -21.36 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,29036 GHz -43.98 dBm -18.98 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94556 GHz -41.57 dBm -16.57 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60227 GHz -37.30 dBém -12.30 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.26723 GHz -38.63 dém -13.63 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 7 Spectrum
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -47.25 dBm -22.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -47.04 dBm -22.04 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48181 GHz -46.21 dBm -21.21dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47585 GHz -46.49 dBm -21.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30971 GHz -43,83 dBm -18,83 dB 2,580 GHz 5,000 GHz 1.000 MHz 3.18996 GHz -43,95 dBm -18,95 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99405 GHz -41.41 dBm -16.41 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94256 GHz -41.56 dBm -16.56 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60177 GHz -37.15 dBm -12.15 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60277 GHz -37.18 dBm -12.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25323 GHz -38.77 dBm -13.77 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.74214 GHz -38.35 dBm -13.85 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 96243128 MHz -46,74 dBm -21.74 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48628 GHz -46.05 dBm -21.05 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,29616 GHz -43.97 dem -18.97 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.95105 GHz -41.62 dBm -16.62 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760277 GHz -37.32 dBém -12.32.d8
18.000 GHz 26,000 GHz 1.000 MHz 18.26273 GHz -38.60 dBm -13.60 d&
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ssamon s, FCC RADIO TEST REPORT Report No. : FG1D2414B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0018
40 Normal Voltage 0.0054
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0047
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0049
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0000
20 Battery End Point 0.0019
Note:

1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.30 V. ; Maximum Voltage = 4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A7-31 of 31
FAX : 886-3-328-4978



swanronas. FCC RADIO TEST REPORT Report No. : FG1D2414B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.62 6.23 6.49 PASS
TEL : 886-3-327-3456 Page Number 1 A12-1 of 31

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12 / 10MHz / QPSK

LTE Band 12 / 10MHz / 16QAM

Spectrum

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém
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LTE Band 12 / 10MHz / 256 QAM

Spectrum
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Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK 16QAM
Middle CH 1.30 1.33 2.96 3.07 5.09 5.10 | 10.03 | 10.05 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM
Middle CH 1.35 1.36 3.10 2.98 5.01 5.13 9.81 9.87 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 31

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

Ref Level 30.00 dém

Offset 10,70 dB & RBW 30 kHz

Ref Level 20,00 dém

Offset 10.70 dB & RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1]
= R - —nde . 26.00 dB @ ‘ ndB 26.00 dB
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.3517 MHz 15.33 dem ndB_down 1.2970 MHz M1 707.9559 MHz 15.67 dBm ndB_down L3315 MHz
TL 1 706.851 MHz -10.75 dBm ndd 26.00 dB T1 L 706.6203 MHz -10.31 dbm ndd 26.00 dB
T2 1 708.149 MHz -10.74 dam qQ factor 545.0 T2 1 FDB.1517 MHz -10.29 dam qQ factor 531.7
L I 4 - [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.88 dBm)| MI[1] 16.65 dBm
a1 707.56390 MHz 707.45600 MHZ]
20 20
| PPN P . 26.00 dB| . 26.00 dB|
04 d I 2.961000000 MHZ, 104 Rl i 3.068900000 MHZ|
Q factor 239.0) Q factor 230.5
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.5839 MHz 17.88 dBm nd@ down 2.961 MHz M1 1 707.458 MHz 16.65 dBm nd@ down 2.0689 MHZ
T1 1 706.0315 MHz -8.03 dBm nd8 26.00 dB T1 L 705.9835 MHz -9.22 dBm nd8 26,00 d8
T2 1 708.9925 MHz -8.18 dBm Q factor 239.0 T2 1 709.0524 MHz -9.42 dBm Q factor 230.5
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.20 dbm)| MI[1] 14.20 dBm
709.42800 MHz 707.70000 MHZ]
= - 26.00 dB @ T nd 26.00 dB
- I T s A AT 5.085000000 MHZ, 04 P P T A By 5.005000000 MHZ|
T Q factor 139.5 ] Q factor 138.9
o 'y 0 7
X
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T R R e S
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 709,428 MHz 15.20 dam nd8 down 5.085 MHz ML 7077 WAz 14,20 dBm nd8 down 5,005 WAz
T1 1 705.012 MHz -11.01 dam nd8 26.00 dB T1 L 704.963 MHz -11.86 dm nd8 26,00 d8
T2 1 710.0897 MHz -10.67 d8m Q factor 139.5 T2 1 710.057 MHz -11.70 d8m Q factor 138.9
L I 4 - [S JL 4 -

TEL:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.43 dBm)| MI[1] 15.93 dBm
1.3760 MHZ| . 708.9190 MHz,
= B § 26.00 dB @ ndB 26.00 dB
04 e, 10.030000000 MHz| 104 ~ T AR 10.050000000 MHz
* Q factor 70.9 b ] Q factor 70.5
0d8 / 0 d
/ 1
¥ |t
-10 dam -10 dém: ¥ *
20 dBm A - 2oden =
-30 dem — -30 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result
ML f 711.376 MHz 16.43 dam nd8 down 10.03 MHz ML L 15.93 dam nd8 down 10,05 WHz
T1 1 702.545 MHz -9.42 dBm nd8 26.00 dB T1 L -10.19 dBm nd8 26,00 d8
T2 1 9.29 dam Q factor 70.9 T2 1 -10.37 dém Q factor 70.5
[ )i o ) (]

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

[m] [ml
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.25 dBm) 15.97 dBm)
30 MHZ| 708.21330 MHZ]
= ndB 26.00 dB @ 26.00 dB
g Mo - 0 o 1.348300000 MHZz 104 e s e 3.104900000 MHZ|
- 7 qQfactor | 524.7] b Q factor 228.1
0ds 7 y 0 de 1\
11/ N W
-10 d8m 4 T -10 dem: -
N,
20 dBm = . ——r -
<t AeA ] e -30 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.3993 MHz 14,25 dam nd8 down 1.3483 MHz ML L 70B.2133 MHz 15.37 dam nd8 down 2,104 WHZ
T1 1 706.8371 MHz -11.67 dam nd8 26.00 dB T1 L 705.9476 MHz -10.84 dam nd8 26.00 d8
T2 1 708.1853 MHz -11.75 dam Q factor 524.7 T2 1 709.0524 MHz -10.82 dém Q factor 228.1
[ )i o ) (]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.75 dbm)| MI[1] 1444 dBm
708.05900 MHz 708.9790 MHz,
20 . 20
nda M1 26.00 dB Tnde 26.00 dB
o Ao o ) A ﬁagk\’ﬂ\rm‘ 5.005000000 MHz 04 | oA B 5810000000 Mz
[ Q factor \ 141.6) 7 Q factor 72.3
0de ; 0ds :
N - J
-10 dBm H - -10 dém v
i’ \ / \
/ \ \
20 d8m 20 dem L A
- / \ Srapd / N e ]
o N T Vv ~dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.858 MHz 13.75 dam nd8 down 5,005 MHz ML 7DE.979 MHz 14,44 dBm nd8 down 9.81 WHz
T1 1 705.052 MHz -12.34 dBm nd8 26.00 dB T1 L 702.605 MHz -11.41 dbm nd8 26,00 d8
T2 1 710.087 MHz -12.41 dBm Q factor 141.6 T2 1 712.415 MHz -11.44 ddm Q factor 72.3
[ )i ] o ) (]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12

Middle Channel / 1.4MHz /| 256QAM

Middle Channel / 3MHz / 256 QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 11.87 dBm) ™M1[1] 06 dBm
707.16430 MHz 708.50100 MHZ]
20 20 d8
M 26.00 dB nd 26.00 dB
w0 . N 1.356600000 MHZ| 0d . B, 2.979000000 MHZ|
B T st 5218 ! 7 Q factar \ 7.8
0de 0ds !
/ N | i
10 dam. -10 dBm. L —
¥
/ )
20 dBm 20 dem 7 )
/ A — - —d
-30 dém i AN 50 o =
o P P P SR
-40 dém -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.1643 MHz 11.87 dam nd8 down 1.3566 MHz ML 7DE.501 MHz 13.06 dam nd8 down 2,979 WAz
T1 1 708.8287 MHz -14,08 dam nd8 26.00 dB T1 L 706.0135 MHz -13.02 dbm nd8 26,00 d8
T2 1 708.1853 MHz -14.26 dam qQ factor 521.3 T2 1 70B.9925 MHz -12.87 dam qQ factor 237.8
~r
~ I 4 - S JL 4 -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.84 dBm) ™M1[1] 12.92 dBm)
" 706.99100 MHz 1380 MHZ,
= nd 26.00 dB @ 26.00 dB
w0 ¥ Bu - 5.125000000 MHZ| 0d = . 9.870000000 MHZ|
* 2 T A AV AL S ¥ & 138.0) b 3 - - \ 71.8
. /
0de 0ds E
10 dm -10 dBm: — !
20 dBm 3 20 dBm
/ 7
\f o AN -30 dBm—————— . e T >
) y LY (g P
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.991 MHz 10.84 dam nd8 down E.125 MHz ML 709.138 MHz 12.32 dam nd8 down 9.87 WHz
T1 1 704.953 MHz -15.09 dBm nd8 26.00 dB T1 L 702.465 MHz -13.90 dbm nd8 26,00 d8
T2 1 710.077 MHz -15.23 dam qQ factor 138.0 T2 1 712.335 MHz -13.70 dam qQ factor 718
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D2414B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK 16QAM
Middle CH 1.1 1.09 2.72 2.73 4.49 4.50 9.09 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM
Middle CH 1.09 1.10 2.73 2.72 4.54 4.49 9.03 9.01 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-7 of 31

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D2414B

LTE Band 12

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.05 dBm) 16.13 dBm)
- i 707.05240 Mz - 70761690 MHZ]
1.107692308 MHz 1.093706294 MHz,
L B e ¥ ]
10d 104 -
od k 0 d |
/ /
-10 df -10 d .
. ; S 20 / >
NNy vy v ] = et dem- e = v
e NP P e
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.8524 MHz 16.05 dam ML L 707.81B9 MHz 16.13 dam
T1 1 706.95455 MHz 8.31 dBm Oce Bw 1107692308 MHz T1 L 706.94695 MHz 7.24 dBm Oce Bw 1.093706294 MHz
T2 1 708.06224 MHz 6.56 dam T2 1 708.04266 MHZ 8.28 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.02 dBm) 16.19 dBm)
- 706.68480 MHz - 707.91360 MHZ]
Tl A~ e g 2.721278721 MHz o . 2.733266733 MHZ
v — LTS Ti N
10d X 104
J \ \
/ \ { \
od | 0 di y |
/ | / \
10 df - -10 o -
/ \ / \
20 df — = = 20 df = kS —
A . Y
Ay = -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.6848 MHz 17.02 dam ML 707.9136 MHz 16.19 dam
T1 1 706.15135 MHz 11.72 dBm Oce Bw 2.721278721 MHz T1 L 706.14535 MHz 10.43 dBm Oce Bw 2.733266733 MHz
T2 1 708.87263 MHz 10.59 dam T2 1 708.87862 MHZ 10.47 dam
L ] J - \ JU J ) wo

Middle Channel / 5MHz /| QPSK

Middle Channel / 5SMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 ™M1[1] 14.64 dBm)
706. 706.36100 MHZ]
20 20
e c By } 4.485514486 MHz % Occ B 4.495504496 MHZ
Fd i e ] e A A R U P Vo i et WY V.Y, &
10d : o 104
{ | /
od : X 0 di b
\ / \
/ \ / \
10 d v A 10 di L A
"y / 3
20 d < . L
A b (PPN . -
-Sﬁr - ~ W\ a b
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.581 MHz 15.04 dam ML L 706.361 MHz 14,54 dam
T1 1 705.25225 MHz 10.60 dBm Oce Bw 4,485514456 MHz T1 L 705.25225 MHz 8.28 dBm Oce Bw 4.495504496 MHz
T2 1 709.73776 MHz 10.03 dam T2 1 709.74775 MHZ 6.90 dam
L I 4 - [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.77 dBm) 1.99 dBm)|
- 2 704.0830 MHz - 710.0770 MHz,
X Occ B 0.090900091 MHz 9.030969031 MHZ
[E¥a EANRVATS NOPPIP ~\ e S T
10 di - 10 df P i . | \
10 ; 10 < ¥
{ / \
0d8 E 0 d
/ 4 /
-10 dBm - -10 dBm E
’.‘ \‘ /! A
20 dBm — L e — 20 dem = s
A SRV g o —
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.883 MHz 16.77 dam ML 710.077 WAz 18.33 dam
T1 1 702.9645 MHz 10.55 dBm Oce Bw 9.090305051 MHz T1 L 702.9845 MHz 9.08 dBm Oce Bw 9.030969031 MHz
T2 1 712.0554 MHz 10.33 dam T2 1 7120155 MHz 9.29 dam

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.70 dBm)| MI[1] 15.06 dBm
707.97690 MHz 707.57190 MHZ]
20 20
v 1093706294 MHz 2.727272727 MHZ
[Py, e A
10d - = 104 L
/ 4
08 S 0 da # :
/ . 7 \
10 dm - £ ~ -10 dam: Vi Y
j \ / \
20 d8m - = 20 dBm
N N \ b R P (NI
s . A em =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3760 MHz 14,70 dBm ML L 707.5719 MHz 15.06 dsm
T1 1 706.95175 MHz 5.88 dBm Oce Bw 1.093706294 MHz T1 L 706.13337 MHz 9.34 dBm Oce Bw 2.727272727 MHz
T2 1 708.04545 MHz 6.15 dam T2 1 708.85064 MHZ 9.36 dam
L )i J - L JU J ) .

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dB SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.11 dBm)| ™M1[1] 14.06 dBm)
707.56000 MHz 705.4820 MHz,
= i Occ B 4.535464535 MHz @ 3 9.030969031 MHZ
I ) ", S vy
w0 Ty - SPESY CPNRIRS WECN - 0d - |~
Y T 7
| 4
0d8 0 d
7 N
-10 dBm 2 -10 dém
20 d8m - 20 dBm A
/ \ n e / AN -
50 = s A3 deire> £ =,
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.56 MHz 13.11 dam ML 705,482 WAz 14.86 dam
T1 1 705.24225 MHz 7.77 dBm Oce Bw 4.535464535 MHz T1 L 8.21 dBm Oce Bw 9.030969031 MHz
T2 1 709.77772 NHz 6.78 dam T2 1 8.69 dam
~ I 4 S JL 4 -

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number 1 A12-9 of 31




swanronas. FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.45 dBm) ™M1[1] 12.07 dBm)
20 g8 707.71260 MH?Z| 20 d8 708.06940 Mz
Moce By 1.104895105 MHz Bec By 2.715284715 MHZ
¥
104 rar o 10d 1y — . e
0 } o oL v 10 3 =
Y
0d8 0 d
/ \ . v
/ \
-10 dBm: -10 dem: —
/ ™, /
20 dgm - - 20 dBm .
/ '\ /
-30 dBm = -30 dem— ~— - —
PEPV N P Y - PPN NN
i -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7126 MHz 12,45 dam ML L 70B.0694 MHz 12.87 dam
TL 1 708.95175 MHz 3.42 dBm Oce Bw 1.104395105 MHz T1 L 706.14535 MHz 6.42 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.05664 MHz 2.74 dbm T2 1 708.86064 MHZ 6.46 dam
~ I 4 S JL 4 -
ctrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.6a dBm) ™M1[1] 12.70 dBm)
20 g8 708.89900 MH?Z| 20 d8 708.7390 MHz
oce Byy 4.485514486 MHz 9.010989011 MHz
104 T L] 104 L ar
10 o T T VT e P = -
0d8 / 0 d /
-10 dBm "‘ -10 dBm ,‘
/ /
20 dgm 20 dBm -
/ ~ f’
-30 dBm - -30 dém, - =
- / AT e G A e
T e i -
Eh R -40 dem
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708,893 MHz 10.63 dam ML 7DE.739 MHz 1270 dam
TL 1 705.25225 MHz 6.47 dBm Oce Bw 4,485514456 MHz T1 L 702.9845 MHz 6.99 dBm Oce Bw 9.010989011 MHz
T2 1 709.73776 MHz 6.40 dam T2 1 7119955 MHz 6.21 dam
- -~
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

Conducted Band Edge

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spec || spectrum L
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE CHHEKARS PABS
q 3 3 PABRS Lt SPURIQUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA -\ 20 ﬂB;’:i‘P "i\ S
10 dem ({{ \ 10 dBm ‘J' '\\
0de ‘\ 0 dem f -
-10 d&m -10 dem
SPURIOUS_LINE_ABS 1 \ JI' t
20 dem va . 20 dem f Y
\
-30 dBm / H\\W‘\ -30 dBm J,. \\
-40 dem -0 uafw -
M-W —
-50 dBm 0 dem
" S Ll ] |
-dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | (|[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -21,09 dém -8.09 d& 714.000 MHz 716,000 MHz 100.000 kHz 715,77323 MHz 21.26 dbm -5.74 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99316 MHz -16.66 dém -3.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01004 MHz -16.10 dBm Siode
£99.000 MHz 701,000 MHz 100,000 kHz £09,24675 MHz 21.09 dem -8.01 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 21.00 dBm 500 db,
I 1 i
16 -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.70 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGliNEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS$_LINE_ABS, PAS!
20 dIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem ["“ ” "‘“\\ 10 dar-.""“““‘"“"\
0de } 0 dem
I ‘ I
-10 dBm i | -10 df -
SPURIOUS_LINE_ABS r \
-20 dem v‘ 20 gpm ‘r\
.30 dem — tland 1 M}fz'idw o
-40 dam 40 dBm s
ot S ——
e
50 dem BRI 50 dem —
[P b T
o s R
IR 60 dBm ——
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.02 dém -11.02 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.14386 MHZ 13.16 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698.99336 MHz -22.15 dBm -5.15 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00325 MHz 2271 dBm 71 de
599.000 MHz 701.000 MHz 100.000 kHz 700.08791 MHz 13.27 dém -16.73 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.88 dbm -10.88 db
I - i 1 o
16:34:01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dém  Offset 10.70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CLEK PABS
q 3 3 DABS Li SPURIQ INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;'::P -\ S
10 dBm {[‘\\ 10 dBm [" \‘\
ode r H 0dem j
-10 dam -10 dBm f
-20 dBm v ‘\'\ -20 dBm F v
-30 dBm -30 dBm
f 5
/'/ ‘hlﬁ"ﬁ\ B
-40 dBm — Mﬂ -40 dBgh w«\
-50 dam - dBm L
[ A s
. Il B | “ |
- dam 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 69898066 MHz -22.38 dém -9.33 d8 714.000 MHz Esﬁ%lﬂz 100.000 kHz H_?m: Mhz 20.55 dbm —-SWI
698.900 MHz 599.000 MHz 30.000 kHz £98.99116 MHz -16.88 dBm -3.88 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00005 MHz -16.40 B a0 de
£99.000 MHz 701,000 MHz 100.000 kHz 699.23077 MHz 20.35 dBm -9.65 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 11334 MHz 2945 dBm .45 db
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem f \ 10 dar-.f B \
odB f \ 0 dem \
-10 d8m ' -10 da‘r
SPURIOUS_LINE_ABS H‘
-20 dem J -20 djm
-30 dém el M#- Bm ‘?‘ E -
‘ﬂ/ —
-40 dem 40 dem
- L ‘w_i.,_\%\
-50 dem e -50 dem
.‘wwMM—A
Y
et -60 dBm
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -25.17 d&m 2.17 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,23377 MHz 12.05 dBm -17.95 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.99525 MHz -24.11 dBm -11.11 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600155 MH= 5566 dbm o6 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.93407 MHz 12.17 dBm -17.83 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.01 dbm -12.01 dB
Y
i i )
Date: 21.APR.2022 16:35:08

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414B

LTE Band 12 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS - ZDUB;':i‘P ‘ S
A [
10 dem ] \ 10 dém i \
oda | 0dem
-10 dam t -10 dBm l
-20 deém hﬂ\ -20 dBm )Vl
.30 dem ! A -30 dem—- ¥
40 dBm —7 ,,r\ 40 d j .
i J |l A
-50 dBm T -
i o vy
B T b
50 dam 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
500.000 MAz | 698,000 MHz 100,000 kHz 698,89555 MHz -25.43 dBm -12.43 08 L4 D00 Wi | 716 PtD i 100.000 KAz e tee e 1640 cbm -mﬁl
698.900 MHz 599.000 MHz 30.000 kHz 698.99955 MHz -18.83 dBm -5.83 d8 716,000 MH= 716,100 MH2 30,000 kHz 716.00564 MHz 1634 dBm 534 B
£99.000 MHz 701,000 MHz 100.000 kHz 699.23576 MHz 19.58 dém -10.42 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 10445 MHz 25,35 dBm 1o 35 B
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___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698.87777 MHz -39.82 d&m .62 d& 706.000 MHz 716.000 MHz 100.000 kHz 70042151 MHz 0.11 dém -29.89 dB
£98.900 MHz | 699,000 MHz 30,000 kHz £98,97957 MHz -40.54 dbm -27.54 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00065 MHz -40.58 dBm -27.58 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.03796 MHz 0.02 dém -29.98 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -38.97 dbm -25.97 dB
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